
DSH034
VSTANDING MULTI FLIGHT



4

5

6

7

8

3

9

13 

14 

15



3



4



5

Parts List

Item No. Description QTY Item 
No.

Description QTY

1 Bottom Cross Brace 1 66 Plug PT50×100 4

2 Upright Frame 1 67 Foot pad 114.1×141.1×26 3

3 Support Frame 1 68 Grip φ35.7×φ16.6×136.5 4

4 Arm Frame 2 69 Rubber Bumper 60×100×42 4

5 Arm Frame 2 70 Rubber Bumper φ78×φ47.5×15 4

6 Handle Frame 4 71 PT60×120 4

7 Foot Frame 1 72 Plug F38 6

8 Connecting rod welding components 1 73 Plug φ25×4    L 6

9 Connecting rod frame 2 74 Damping pad φ45×φ12.7×16.5 8

10 Barbell stand 4 75 Adjustable Foot 1

11 Lead hook weldment 1 76 Grip STφ21×φ14×65 1

12 Handle Frame 1 77 Grip φ31×φ24×128 1

13 Stop block 2 78 Grip STφ24×φ31×110 6

31 Connecting shaft φ18×76 2 79 Plug φ32 4

32 Connecting shaft φ25.4×150.5 2 80 Arm Pad 230×150×70 1

33 Connecting shaft φ20×104 4 81 Gas Spring 2

34 Support tubeφ25×2.0×180 2 82 Reed M5 8

35 Lock nut φ22×30×M18 2 83 Cross Recessed Pan Head Screw M5×60 8

36 Forkφ15.8×60×M5 2 85 Socket Head Cap Screw M12×30 8

37 Limit plate 206×26×4 1 86 Flat Washer φ13.5×φ24×2.5 12

38 Spacer sleeveφ40×φ30.5×3 4 87 Flat Head Cap Screw M10×60 4

39 Foot Frame 740×700×4 1 88 Button Head Cap Screw M6×10 9

40 Foot pedal liner 730×690×1.5 1 89 Flat Head Cap Screw M10×55 4

41 Rubber pad φ65×5 4 90 Socket Head Cap Screw M10×30 2

42 Limit plate 44×40×5 2 91 Flat Head Cap Screw M8×25 4

43 Cable 2 92 Nylon Lock Nut M10 4

44 Copper bearing φ26×φ18×18 8 93 Flat Washer φ11×φ20×1.5 4

45 Copper bearing φ38×φ25.4×18 12 94 Socket Set Screw M8×6 4

46 Bush φ16×φ8×8 2 95 Button Head Cap Screw M8×45 1

47 Bearing 6206-2Z 8 96 Flat Washer φ9×φ16×1.6 12

48 Bearing 6004-2Z 12 97 Nylon Lock Nut M6 4

49 Bearing 6005-2Z 4 98 Button Head Cap Screw M6×30 4

50 Aluminum End Cap φ70×φ10.5×11.1 4 99 Socket Head Cap Screw M10×20 12

51 Aluminum End Cap φ30×13.5 4 100 Nylon Lock Nut M8 6

52 Aluminum End Cap φ60×φ10.5×10.9 12 101 Socket Set Screw M5×3 4

53 Aluminum blocking plate φ42.9×6 6 102 Flat Head Cap Screw M5×10 1

54 Aluminium Cap φ22×φ17×12 1 103 Flat Head Cap Screw M6×30 1

55 Aluminum Ring φ40×φ26.8×19 1 104 Flat Head Cap Screw M10×25 18

56 Aluminium Cap φ22×φ17×9.5 1 105 Flat Washer φ11×φ20×2 14

57 Aluminium Cap φ32.5×φ26×19 1 106 Socket Head Cap Screw M12×85 2

58 Axial Elastic Retaining Ring φ25 2 107 Nylon Lock Nut M12 2

59 Axial Elastic Retaining Ring φ20 2 108 Socket Head Cap Screw M8×15 4

60 Lock nut M20×1.5×18 1 109 Socket Head Cap Screw M8×55 3

61 Chain buckle P=12.7 1 110 Flat Head Cap Screw M5×10 4

62 End Cap φ38×6 6 111 Spring Washer φ8 4

63 Snap Spring φ48 4 112 Rubber Bumper φ76.2×φ47.9×25.4 2

64 Spring φ1.5×φ13×64 2 113 Spring Washer φ10 4

65 Bell pole frame 2



6

Exploded View



7



8



9

STEP 1

Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item No. Description QTY

Support Frame 1

85 Socket Head Cap Screw M12×30 8

86 Flat Washer φ13.5×φ24×2.5 8

3



10

STEP 2

Item No. Description QTY

4 Arm Frame 2

5 Arm Frame 2

70 Rubber Bumper φ78×φ47.5×15 4

97 Nylon Lock Nut M6 4

98 Button Head Cap Screw M6×30 4

Note：Hand Tighten Bolts and Nylon Lock Nuts.



11

STEP 3

Item No. Description QTY

6 Handle Frame 4

Note：Hand Tighten Bolts and Nylon Lock Nuts.



12

STEP 4
Note：Wrench Tighten Screws.

Item No. Description QTY

65 Bell pole frame 2

80 Arm Pad 230×150×70 1

86 Flat Washer φ13.5×φ24×2.5 4

90 Socket Head Cap Screw M10×30 2

105 Flat Washer φ11×φ20×2 2

106 Socket Head Cap Screw M12×85 2

107 Nylon Lock Nut M12 2

112 Rubber Bumper φ76.2×φ47.9×25.4 2



13



14



15


